INTERNATIONAL ISO
STANDARD 21939-1

First edition
2019-05

A method to calculate and-éxpress
energy consumption of'industrigl
wastewater treatment for the purpose
of water reuse —

Part 1:
Biological processes

Reference number
1SO 21939-1:2019(E)

©1S0 2019


https://standardsiso.com/api/?name=25f4b337a3404aec4b5aeffa9203a27c

IS0 21939-1:2019(E)

COPYRIGHT PROTECTED DOCUMENT

© 1S0 2019

All rights reserved. Unless otherwise specified, or required in the context of its implementation, no part of this publication may
be reproduced or utilized otherwise in any form or by any means, electronic or mechanical, including photocopying, or posting
on the internet or an intranet, without prior written permission. Permission can be requested from either ISO at the address
[...]
Bardenphqg a process for biological nutrient removal developed by James Barnard of South Affica
in the 1970’s

BODs bio-chemical oxygen demand (5 days) concentration or load, hg/1 or kg/d, respectiyely

COoD chemical oxygen demand concentration or load, mg/lorkg/d, respectively

DAF dissolved air flotation

DO dissolved oxygen

DGF dissolved gas flotation

MBR membrane bio-reactor

MLE modified Ludzack Ettinger process of wastewater treatment

NEC normalized energy consumption, kWh/kg

NOs3-N net oxidizable mass xémoved

TN total nitrogen condentration or load, mg/1 or kg/d, respectively

UCT University-of €ape Town process of wastewater treatment

VIP VirginiaJnitiative Plant process of wastewater treatment

VFD vdriable frequency drive

RBC rotating biological contactor

TF triektngfiter

TKN total Kjeldahl nitrogen concentration or load, mg/1 or kg/d, respectively

VSS volatile suspended solids

4 Expression and normalization of energy consumption

4.1 Energy consumption indicator

Following are details and explanations of values needed for later calculations in 4.2.

2 © IS0 2019 - All rights reserved


https://www.iso.org/obp
http://www.electropedia.org/
https://standardsiso.com/api/?name=25f4b337a3404aec4b5aeffa9203a27c

IS0 21939-1:2019(E)

4.1.1 Normalized energy consumption shall be expressed in terms of energy per net oxidizable mass
removed.

4.1.

2 The net oxidizable mass removed (NOR) shall comprise of

COD removed,
TKN removed,

Nitrate created (or subtraction of nitrate removed).

4.1
the
Ref

3 Constituentsincluded in the indicator shall be factored for their oxygen demand value:
following factoring principles shall be applied, based on the references indicated imAhn
prences [1], [2] and [5].

COD removed shall be multiplied by +1,0.

In design, COD concentration in the sludge shall be calculated on theybasis of VSS coj
multiplied by 1,42 (References [8], [12], Annex A); the VSS concentration in the sludgg
calculations in this document, shall be the same as the value for’ViSS concentration in
taken in process design. Process design values for sludge compesition can be calculated
to conventional design procedures (Reference [8], Annex A),

TKN removed shall be multiplied by +1,71 (corresponding to oxidation to nitrogen gas re
the chemical pathway).

NOTE The fraction of TKN which was not reducedto zero-valence nitrogen is accounted f
and nitrite, with the multipliers as specified below.

In design, TKN concentration in the sludgeé’shall be calculated as 12 % of the VSS, o
described above for COD calculation.

Nitrate nitrogen removed or produg¢eéd shall be multiplied by -2,86 or +2,86, respectivel

Nitrite nitrogen removed or prodiuiced shall be multiplied by -1,71 or +1,71, respectively.

Specifically
bx A and in

jcentration
, taken for
the sludge
according

gardless of

r as nitrate

n the basis

4.1}/4 Removed mass for edch constituent in the NOR shall be calculated as: constituent Joad in the
inlett subtracted by constituent load in the outlet of the system as shown in Formula (1), whefein load is

defined as the concentration multiplied by the flow rate.

4.1
be

typ

4.1

wverage dailyflow. Attention should be paid to use results which do not significantly d¢
cal values; see for example existing wastewater sampling standard ISO 5667-10.

6 <The indicator shall be expressed in metric units as follows: kWh/kg NOR.

5 Concentration’'and flow used for load calculation shall be representative samples, andl flow shall

bviate from

4.1.7 All calculations and factors shall refer to metric units, and specifically concentrations in g/m3
and flow in m3/d.

4.1.8 Actual average daily power consumption in kW shall be used for the calculation of the normalized
energy consumption. The power consumption should be measured by electricity power meters as
required, installed on the mains of all the components included in the biological treatment system as
defined in 5.2.

4.1.9 Itshall be noted if all values are measured in an actual operating plant or calculated theoretically
according to design.

© IS0 2019 - All rights reserved


https://standardsiso.com/api/?name=25f4b337a3404aec4b5aeffa9203a27c

IS0 21939-1:2019(E)

4.1.10 It should be noted in addition, what type of wastewater the result is associated with, referring to
ISO 22447.

4.1.11 The energy consumption in terms of NEC may be calculated for any of average/typical or peak
conditions. It shall be noted alongside the result when energy consumption is calculated for peak
conditions.

4.2 Calculation

The basic formulae for calculating energy consumption of a biological wastewater treatment system
process shall be as follows:

LRi = Qinﬂuent 'Ci,inﬂuent _Qefﬂuent ‘Ci,efﬂuent _Qsludge 'Ci,sludge)/l 000 (1
where
Q is the average daily flow through the biological treatment, m3/d;

Qinfluept is the influent average daily flow through the biological treatment, m3/d;
Qefflueft is the effluent average daily flow through the biological treatment, m3/d;
Qsludgd s the sludge average daily flow through the biologicalreatment, m3/d;

Ci is the concentration of constituent i, and specifically:
COD or TKN or NO3-N or NO2-N or DO, all in mgy/},

LR; is the daily load of constituent i, removed kg/d.

NOTE Regarding average daily flow through the pijological treatment — flow and all concentrations| are
without (excluding) any circulations but with (including) return streams such as filter backwash and rgject
water from [sludge handling operations. In other.wlords: the flow and concentrations taken for calculation of LRi
need to inclfide return streams from backwash of filters and sludge handling.

NOR=|[.Rgop 1,0+ LRygy -1,71- ERyo,, . 2,86~ LRyo,, . *1,71= LRpg -1,0 )

where NOR is the net oxidizable'mass removed, kg/d.

W -24

NEC =——
NOR

(3)

Example calculations)of Formulae (1), (2) and (3) are shown in Table B.1, Table B.2 and Table B.3.

5 Companents contribution to the energy consumption

5.1 General

It is common in engineering design calculations to take different safety factors according to experience
or recommendations from the literature. In all design calculations of NEC as part of this document, a
safety factor of 1.0 shall be taken (i.e. no safety factor).

5.1.1 Steady state conditions

Measurements shall be performed at conditions where there is no positive or negative accumulation
in the system. In order to avoid erroneous reporting of transition phase results as representative, the
general conditions of the system should not be monotonously changing over the period of measurement,

4 © IS0 2019 - All rights reserved


https://standardsiso.com/api/?name=25f4b337a3404aec4b5aeffa9203a27c

IS0 21939-1:2019(E)

but rather constant or fluctuating around an average value. Generally, the fluctuations of the system
over the period of measurement should also be normal and not reflect irregular instability.

5.1.2 Consideration of flow rate

A representative flowrate shall be taken for daily load removed (LR;) calculations, corresponding to the
average pollutant concentrations taken for the same calculation. The representative flowrate shall be
one of the following:

— Actual quantity (water volume fed to the system) per relevant unit of time;

— |Design quantity (water volume fed to the system) per relevant unit of time;

The relevant time for a system shall be the most suitable for the system of the following:
— |One day;

— | The hydraulic retention time;

— |One full cycle of operation.

The above is suitable for calculation of both continuous and batch ptrocesses.

Floyv data shall be collected or considered for the same time period as pollutants concentrations data in
calqulation of the daily load removed (LR;).

Flu¢tuating and variable conditions in measurement of-an operating system should be copsidered in
selgction of averaging periods. See also remarks in 5.1¢l regarding fluctuating conditions.

5.1/3 Calculation of variable consumptions

Calgqulation of the energy consumption of variable frequency drives (VFD) or intermittently operated
equiipment e.g. in the design of a system.should be based on average values.

5.144 Accounting for addition of.oxidizing chemicals

Addition of oxidizing chemicalstsuch as pure oxygen or nitrate shall be reported alongside|the result.
Ideally, the oxidation capacity’ of added chemicals needs to be deducted from the NOR because the
oxidation is performed chemically.

—_-

NOTE Inclusion of the added oxidizing chemicals load to the NOR will be considered in future jparts in the
ISO 1939 series.

5.1/5 Physico-chemical separation pre-treatment processes

Phyfsico-chemical separation pre-treatment processes are not included in the system| therefore
conpentration of all constituents included in the NOR should be taken after such pre-tregtment. For
exampte—screens,dissotved—airflotatiomramdprimmary clarifrersare mot-inchoded—imtire—system for
the purposes of this document. The rationale for this exclusion is that the pre-treatment operations
do not remove any oxidation requirement, they only separate and discharge part of it. Inclusion of
these operations will be an unnecessary complication, requiring subtraction of the load discharged as
screenings from the NOR.

The same applies to solids accumulating pre-treatment systems such as settling ponds or chambers that
are periodically emptied. However, in this case special attention should be given to water composition
at the outlet of such systems, which might be different than at the inlet due to digestion and hydrolysis
processes.

© IS0 2019 - All rights reserved 5


https://standardsiso.com/api/?name=25f4b337a3404aec4b5aeffa9203a27c

ISO 2193

5.2 List

9-1:2019(E)

of system components

5.2.1 General

The energy consumption of the components of a wastewater treatment system listed in 5.2.2 to 5.2.8
shall be included in the calculation or measurement of the normalized energy consumption.

5.2.2 Ae

ration and combined mixing and aeration equipment

All electrically driven blowers, compressors, surface aerators, aspirators, etc., including RBC drives,

serving th

5.2.3 Mi

Any type o

of the biolg

524 So

biotogicat treatment SyStenT as aetimed I the Scope of TS dOCUuTent.
King

f mixers and agitators drives, as used in anaerobic and anoxic sections or in aepation sect
gical treatment system as defined in the scope of this document.

id-liquid separation

ons

The sludg¢ raking and scum skimming system drive of all biological treatment and intermedjate

clarifiers, quch as in contact stabilization processes. The compressors, ciréulation pumps and skimnping

systems of DAF or DGF processes. Any other such electromechaitiical units serving solid-liquid

separation|serving the biological treatment system as defined in thé€’scope of this document.

Electro-mgchanical systems directly associated with the operation of the membranes in membifane

bioreactor|(MBR), such as suction pump, backwash pump_orZchemicals pump. The value obtained for

MBR shall pe reported as “including tertiary filtration”.

Tertiary filtration post a solid-liquid separation unit ma¥y be reported as part of the total process engrgy

consumptipn. In that case,

— the fegd pumps, backwash pumps and air s€ouring compressors of media filters shall be includeld in
the calculation,

— the reqult shall be reported as “including tertiary filtration”.

5.2.5 Internal circulation pumping

All pumps [for circulation ofuniked liquor within the biological treatment system, such as in the 420,

MLE, BARIDENPHO, UCT, [P/and other processes circulating mixed-liquor in order to perform mixing

or/and dentitrification.

5.2.6 Cigculationof settled sludge

All pumpinjg-ofssludge from any clarifiers or membrane separation processes that are included in|the

scope of this-document

5.2.7 Other pumping

For example, trickling filters recirculation.

5.2.8 Air driven pumping and/or mixing

Air driven pumping and/or mixing of any of the above components, by means such as airlifts, is included

in aeration

i.e. accounted for as part of aeration energy.

© ISO 2019 - All rights rese

rved


https://standardsiso.com/api/?name=25f4b337a3404aec4b5aeffa9203a27c

IS0 21939-1:2019(E)

6 Factoring of different process conditions

6.1 General

The following adjustment formulas are based on the references indicated in Annex A.

6.2 Temperature adjustments

NEC shall be reported at the temperature of the design or measurement used for its calculation.

whyd

0 OIT O W OT OTEIT0 Tergy CONSUI

11d be corrected to any other temperature using the following common oxygen transfertg
rection formula:

NECy, =NECy, -1,024{"27"0)

bre T1 is the design or measured water temperature and T? is the corrected temperature

NOT

Ex

6.3

NE(
cor

whg

Example calculation to Formula {5)-is shown in Table B.2.

6.4

Acc
by
ISO

of s:lrn;plicity and because most of the energy is consumed for aeration.

E The temperature correction is applied to the entire NEC rather thafijust the aeration part

ple calculation to Formula (4] is shown in Table B.2.

Barometric pressure adjustment

shall be corrected to 1,0 atm (760 mmHg) by using-the following common oxygen transf
‘ection formula:

NEC
NEC1qm ="/,

bre P is the design or measurementbarometric pressure at the site, atm.

Type of wastewater

punting for differént wastewater sources shall be by disclosing the type of wastewa
he system. For‘example, a NEC result for food and beverage wastewater. For the cla
22447 should be used.

ption, NEC
mperature

(4)

allin oC.

for the sake

P pressure

(5)

fer treated
ssification,

© IS0 2019 - All rights reserved


https://standardsiso.com/api/?name=25f4b337a3404aec4b5aeffa9203a27c

IS0 21939-1:2019(E)

Annex A
(informative)

References to formulae and calculations

A.1 Calculations of VSS concentration in the sludge in 4.1.3 are taken from:

Metcalf an|
McGraw-H

Takécs, 1.,
IWA World]

A.2 Calcy

Metcalf &
McGraw-H

Takacs, 1.,
IWA World]

A.3 Calcu
section 4.1

Metcalf an|
McGraw-H

A.4 Calcy

Metcalf an|
McGraw-H

A.5 Calcl

Metcalf an
McGraw-H

d Eddy (2014) Wastewater Engineering: Treatment and Resource Recovery, 5th Edit
1, New York, pp. 720-722

hnd P. A. Vanrolleghem, "Elemental balances in activated sludge modelling" Proceeding
Water Congress

lations of COD and TKN content of VSS in 4.1.3 are taken from:

Eddy (2014) Wastewater Engineering: Treatment and Resource’ Recovery, 5th Edit
1, New York, p. 587

hnd P. A. Vanrolleghem, "Elemental balances in activated‘sludge modelling" Proceeding
Water Congress

lations of nitrification and denitrification oxygen,and organic substrate requirement
3 are taken from:

d Eddy (2014) Wastewater Engineering: Tfeatment and Resource Recovery, 5th Edit
1, New York, pp. 622-623, 635-638

lations of temperature adjustment:factoring for Clause 6 are taken from:

d Eddy (2014) Wastewater Ehgineering: Treatment and Resource Recovery, 5th Edif
1, New York, p. 422

lations of barometri¢pressure factoring for Clause 6 are taken from:

d Eddy (2014) Wastewater Engineering: Treatment and Resource Recovery, 5th Edit
1, New York,p. 420

ion,

s of

ion,

s of

in

ion,

ion,

ion,

© ISO 2019 - All rights rese

rved


https://standardsiso.com/api/?name=25f4b337a3404aec4b5aeffa9203a27c

IS0 21939-1:2019(E)
Annex B
(informative)

Example calculations

Table B.1 — Numerical example for NEC calculation from measured plant data,

including factoring for temperature and pressure
No. Parameter Value | Units | Source

Flows

1 Qinfluent 52,5 m3/d  |daily totalizer reading, ayerage 5 days

2 Qsludge 1,3 m3/d daily totalizer reading, average 5 days

3 Qeffluent 51,2 m3/d calculation Qinfluent-Qéludge
COD concentrations

4 Cinfluent, COD 480 mg/l |Average of 5-daily analyses

5 Ceffluent, COD 25 mg/1 Average‘f 5 daily analyses

6 Csludge, VSS 7,450 mg/1 Average/of 5 daily analyses

7 Csludge,COD 10,590 mg/1 Calculated as 1,42:Csludge,VSS
TKN concentrations

9 Cinfluent, TKN 58 mg/H " |Average of 5 daily analyses

10 Ceffluent, TKN 7,0 mg/1 Average of 5 daily analyses

11 Csludges TKN 632 mg/1 Average of 5 daily analyses